e‘@ e‘@ %“bo @‘@ @%‘@ @5‘@
A% %‘b (5&‘2)

%

o Q
@%& @‘0&

6&‘6

O 0 0 A
<> & N\ N
%‘b@% %‘b R %QS’% 6&‘3’@% 6&‘2’@%
epo | ‘
Q 0 O A O 8
N\ «‘5 N A\ A\ 5% N\ A\ A\
@% <> <> <> @ <> S @‘5
&S %eé 201907497 &® %ea c&‘b 6&‘6 p»@@‘fm &S ‘
A O 0 O O Q)
"‘é' Appli ‘Q& : Q?k Precisi 1ted 'ﬁ‘& N N\
& B ¢ S ¢ ¢
\ Kowlpon Bay HongKong \
g,@%&o q,e%&@ & s qjef&n Sl @?@( . Q,@‘@ & & q,@‘v‘@
% l;% ipti lbf;%pl() % ;:% @%h h% | (%b %
escription of Sample(s . ieces of submitted shower hinge samp esa1 obe
Q{» ,‘«(» mless Ste ower Hm&{» &4& &s&o &«1\0
$° $° s A’I{@,@% $> $° $> $°
%Q) %Q> %Q) % Country gin: Chm%‘b %Q’ %Q) %Q)
\50 Date Sample(s) Recew@ : 201@ 21 %Q&Q &‘50 %“&Q %«\50 &‘1\0

6&‘3& Q&ﬂﬁ*ested %Q)@ (5&‘5%19 06- @&8%019 07- 5&‘9&% 6&‘23’ %‘b@ 6&‘3&%

‘&0 Investigati {»@ Requeste 0 : Sele‘i»@ test(s) as i@lled here:g ‘&Q Q ‘&0 %& \59 C\B‘ ‘&Q

@ sion(s @%e su @%ﬁm €eC @%% W1 lremen @
%Q) W © %Q) %Q)appear::%ccordlfllg to grade 3 oft]};; 1670: 200;%$ %Q)
0 Qo Qo 0 Qo 0 O QO
< <& < < N\ < < <
6&‘3&% (&‘23’% 6&‘3&% 6&‘§’6 Q&‘b@% 6&‘6@% (&‘b@% %@&%
N O O O O O O O O
N N N N N N N N <
<> 5> <> O <> <> <> R <>
¢ ¢ ¢ ¢ & € i
0 Qo Qo Q Q & Qn—y
< N N N N
Q&Q&% 6&‘3’@% (gb@% 6&‘6@% Q&‘b@%
Q QO Q Q Q
N «‘1* N\ N N
%Qﬁ)% en a stat@ conforml Qs‘pecnflcatlo @gﬁdard is p‘r%?g’%

unde 115inth rotechnical s r) will be adop s a decision r r the determ
mherent in the requested speC|ﬁcat|on or standard, or otherwise specnfled in the Report.

O O
%Q,@%&\& Inte Sf Transit ﬁ‘ﬁ ISTA)C erti ﬁ&‘kw @‘3‘5&6 oved Laborato

Kon gApp ite % Hong Kong
long Kong Footwe: Knitwear In ion
ternatiol IA socia fW ITx(I Lab: es (Interwoollabs)

C@cﬁ’ce docu /or Q,Q’%

n of conformi less it is

or{:?a" W?'%%%?ﬂ ed (AWI) Q$0 @g&$o
IR m@&@?@ &

$Q ‘&0 $0 e nQ andar esting Ce $0 $0
& F g @%&% ‘ﬁg‘iﬁ& " 4

This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Tesung Centre Limited.

&‘&0 &$0 For Co%@ns of lssuanc%@ns test report, @e refer to the n@af and Websi t% f‘$0 (‘$0
tre, No. Road,

%Q)@% %Q)@% Labo@@%ij 10/F, %o%ﬁ,, i Ping lndust@% sn@& TalP C-’Hong KorE%Q) %Q)@



© © © © © © © @
6&‘239 %@%‘ 6&% &s* & & & @)@ Q;-ga* 6&@%‘
Q Q ‘ Q Q
N < < <>
%Q)@% %‘b@% Repo 6&?3”% %ﬂb@%
QO O Q QO QO
< «‘1* &‘1* «‘5 @1» N < < <
Q&‘b@% %&@019 07-%‘6 6&‘6@6 6&‘6 6&‘6@% 6&‘3’@% Pg&ﬁ%?s 6&‘3’@%
HT190601

%&‘&0 T OLT - %«‘&0 %&‘&0 %“1\0 %«‘60 %Q‘&Q %&‘&0 G:S&Q
Y $ \Y S
& & & & & ¢
© 12007 and 186 9227:20. ©
M (Th itted i 1l the test t It b S
o it e e o g
T th f t terial h
%“‘1‘0 Scope ‘Q&Q %Q(‘O @%k?jf S;er%efge ®Smn o %@e o mg @;ml?)?)re;%‘sﬁ rrosu?rl; éﬂ‘l‘o

@ - corros#) rotectlo%
%Q) _é& "gL g Neutral S

A
» - " O

alt Spray Test(NSS) - Particula rly use for detecting

Type of test 6dopted discontinuities such as pores and other defect in 6ertam metalli ‘
&\50 ,Al» a,a& oxide and«¢onversion c‘%& AR AQ{»O
%@‘5 ﬁ%c?);cime Q)@%‘ q)kftﬁample was selected fo emaini éce was lgg&a‘s control )@‘3
& sample. (\)
% S ; l% % Concentrhﬁon in 50 gra}ﬁ’sodlum chloride dlssolve 1h>a litre dlstll
d NaCl Solutu(){l A A 0
%Q(‘ H Val chamber WC A A&‘” Adﬂ“” A%&v %'ﬁ‘&
%Qﬁ) S Y )—‘(t an ab, QWpressurl?t‘gWél f& g&‘} % g& £ QS’
Arrangement A At 15-3 om the ve
Test Machine Salt Spray Tester. - o s K ‘
[ Chamber Téniperature (7 359C. & S S O &
@‘5 Test Duration vl 1196 hours (Asger client requirement) <5 <O @%

%Q’ sults Obsewa@vas (were@sf@wn in fol%ﬂg table : %‘9' %>

&‘1‘ \( t ; éé)) Observa%gﬂ (ng
i) should no sign of tarnish as bl Kening or adverse 6 Hour
%‘b@% %ﬁ\e’%’coloura ig‘téh‘é surf; ?ﬁ ?) Q)Q’% spe%n ulﬁll S”%
ii)

o more than-an average ne rust spo&r 650mm? o 1gmﬁcant s appe

Q and wi ut any spo{&rger than m in any d tion should found ceptance co@mon '\
%Q‘l” iii) D of bllster surfaces d not be g‘ than ﬁ%2 and the%«ﬂ e; i) an%) %Ql‘ %Q‘b

AN Appearance accep

%Q,Q) of an S shoul ceed si ordmg jg O 4628- S)
o &‘&0 o &‘50 &‘&0 'Q&O &\&0 &‘&0 «‘&0 Q‘&Q %«Q‘bo
& ¥

¢ & & & & & & «
O O O O O O O O S
\@%‘Q‘ g g g o T o &°

& @ @ @ ¢ ¢ ¢ ¢

%“60 %Q$0 The Standar estmg Cen {%?0 (QbO C,)(‘$0 c:)&\&o
Q’Q) Q)Q) QD 10 Dai a@ reet, Tal P al Estate, T Hong @ Q)@ Q’Q)
% % T%M 2666 1888 x: +852 2664 Email: hkstc group Web www stc. group% %

This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Limited.

%&$0 $ For Co%@ns of Issuance@ls test report Qe refer to the o@@af and Websn%o %(‘$0

O
%Q)Q) %Q)$% Labori%% tB 10/F, Blo@ i Ping lnc@%ﬁ%tre No. i%@? Road, Tai P ong Kon%$$ %Q)Q)



Q Q Q Q Q Q Q Q Q
<& <& < N\ < < «QB «g‘l\ R\
<> <> @% @% @% @b @% @%
&® & G&Q’ &
Q Q Q Q Q
<> <& Q‘& < <&
%‘b@% %ﬁb@% R @% @Q’ %‘E&%
epo |
‘50 ‘&0 ‘1*0
5" “ c§
¥ ) 019 07- %‘@ %@ % ¥ %@ s% ¥
% ]1$HT1906019 6& 6& 6& 6& Pa% ' 6&

*"****6nd of Test Wort sokokok

fg‘&b «d*o «g\’*o A«g‘&o

PPN S
S @‘5& A %@% %@%

5 & & &
& &® &® & & & &
QO Q Q QO Q QO Q Q
< < N N\ < P\ < N
& & & ¢ & & & &
‘50 $0 ‘BQ ‘&0 i ‘&0 ‘1\0 . ‘&0 ‘&Q ‘50
%QS’%« oA oA ‘23’%& Q)Q’%‘ %Q)%& %‘b@b« %qﬁ»%« %%@‘3‘

¢ ¢ & & g

O ) v 0 Q Q O )
%Q)%Q‘& %Q)%&‘b Q; e The ng Standa %:Igd estmg Cen (%‘It Q‘b c‘é‘$ Q)%Q&

eet Tai P al Estate, T Hong Q) Q)
% % 52 2666 1888 +852 2664 4 Emal hkstc g up  Webs| www stc.gr up %

This report shall not be reproduced unless with prior. written approval from The Hong Kong Standards and Testmg Centre L|m|ted

%&‘60 %&$ For C @ns of Issuanf@ls test report Qe refer to the Qaf and Websn% (‘$ €‘$0

Q)@ Laborgtory tB 10/F, %ﬁ; 21 Ping Ind L@ce?\tre No. 5 @Road Tai o@ﬁiongkon Q)Q) Q,@
& YT«



	EN1670 - AT4011A 灵动芯玻璃夹盐雾测试 - HT19060191_頁面_1
	EN1670 - AT4011A 灵动芯玻璃夹盐雾测试 - HT19060191_頁面_2
	EN1670 - AT4011A 灵动芯玻璃夹盐雾测试 - HT19060191_頁面_3

